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Testtex

ESTD.1988

TEST REPORT NUMBER : MUM 28808 / 2019 MUMBAI
ULR NO.: TC583519200008780F

NAME OF CLIENT: M/S UMANG PHARMATECH PVT. LTD.

Address: Survey No. 146, H. No. 1 (PT), Vasai phata Highway Junction, | Date Of Sample Submission : 27-05-2019

Pelhar, NH8, Vasai (E) 401208, Maharashtra, India
Contact Person : Komal Kamble Date Of Test Start : 28-05-2019

Tel. No.: +91-9152014792/94/96/97 /98/99
E-mail : ipr@umangpharmatech.com

Date Of Test Completion : 28-06-2019
Date Of Reporting: 28-06-2019

Product Name : Sprayspheres SC (Charcoal beads) Product Form : Beads

TEST REPORT

1) Biodegradability: (OECD 301 D)
(Test Method: The Test mixture contains inorganic medium & activated sludge. Biodegradability is determined on
the basis of BOD measurement at different stages of the test period. Period lasts 28 Days.)

Test Results

% 61.59
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TECHNICAL MANAGER

Conclusion: On the basis of 28 days study as above, it has been found that the sample is 61.59 % Biodegradable.
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